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Report No.: BTL-FCCP-2-2111C164

[TestMode  |UNII-3_TX AX(HE40) Mode_Ant. 1
Power Spectral Powe_r Spectral e
Channel AEETE Density Duty Factor et = iy DS STl Result
(MHz) (dBm/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
151 5755 5.97 0.22 6.19 29.99 Complies
159 5795 6.32 0.22 6.54 29.99 Complies
CH151 CH159
Test Mode ‘UNII-3_TX AX(HE40) Mode_Ant. 2
Power Spectral Powe_r Spectral e
Channel AEETE Density Duty Factor DETEis] = by DS STl Result
(MHz) (dBm/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
151 5755 6.76 0.22 6.98 29.99 Complies
159 5795 6.31 0.22 6.53 29.99 Complies
CH151 CH159
Test Mode ‘UNII-S_TX AX(HE40) Mode_Total
Frequency Power Spectral Density Max. Limit
Channel| ~ ") (dBm/500 kHz) (dBm/500 kHz) | Result
151 5755 9.61 29.99 Complies
159 5795 9.54 29.99 Complies
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[TestMode  |UNII-3_TX AX(HE80) Mode_Ant. 1
Power Spectral Powe_r Spectral e
Channel AEETE Density Duty Factor DETEis] = by DS STl Result
(MHz) (dBm/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
155 5775 3.24 0.23 3.47 29.99 Complies
CH155
Test Mode ‘UNII-B_TX AX(HE80) Mode_Ant. 2
Power Spectral Powe_r SpEEE .
Channel FERTIEneY Density Duty Factor ety - LIy ireps LIl Result
(MHz) (dBm/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
155 5775 3.69 0.23 3.92 29.99 Complies
CH155
Test Mode ‘UNII-B_TX AX(HE80) Mode_Total
Frequency Power Spectral Density Max. Limit
Channel| ~ ") (dBm/500 kHz) (dBm/500 kHz) | Result
155 5775 6.71 29.99 Complies
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APPENDIX H - FREQUENCY STABILITY
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[TestMode  |UNII-1

Voltage vs. Frequency Stability

Voltage (V) Measurement Frequency (MHz)
Center Frequency 5180.0000
138 5179.9884
120 5179.9880
102 5179.9880
Maximum Deviation (MHZz) 0.0120
Maximum Deviation (ppm) 2.3166

Temperature vs. Frequency Stability

Temperature (°C) Measurement Frequency (MHz)
Center Frequency 5180.0000
0 5179.9880
10 5179.9880
20 5179.9880
30 5179.9880
40 5179.9880
Maximum Deviation (MHz) 0.0120
Maximum Deviation (ppm) 2.3166
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[TestMode  |UNII-3

Voltage vs. Frequency Stability

Voltage (V) Measurement Frequency (MHz)
Center Frequency 5745.0000
138 5744.9860
120 5744.9860
102 5744.9864
Maximum Deviation (MHZz) 0.0140
Maximum Deviation (ppm) 2.4369

Temperature vs. Frequency Stability

Temperature (°C) Measurement Frequency (MHz)
Center Frequency 5745.0000
0 5744.9860
10 5744.9860
20 5744.9860
30 5744.9856
40 5744.9860
Maximum Deviation (MHz) 0.0144
Maximum Deviation (ppm) 2.5065

End of Test Report
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